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Fig. 6. A semi—elliptical surface crack

ﬁl%%ﬂﬁE—E: o] &3t FolZ o] EAjsH=
HEEE A dF Fig 79 Bt ghojZo)
%‘*J-c W7 20.06mm, €7 22.60mm, T}o]X F7)
1.27mmo] 31 a= 0.508mm, ¢= 4.27mm¢] ¥HElQIE ¥
A go] gho| Lo ule] Sgog Eshz 7
T Wl st 2 zeg=Ee] A% (k,.5) A
& XS4 Fig 73 2tk o714 k9 5,8 o)
S 2ol Fodrt

_ K . _ P

Ky = %5:8,= % (23)

K & ERFEIN 7Y 2 RTINS
$ULEAF PE AEYIL B K= B
wyutgdgdes 295MPayme] gto] AMEE Yk
P SWE ERED diste] FmG 2R
sste] sho] WA= Yo by How F
2t}

= Ot _1—aft
Po= g | 1=afttr] @9

o37)4 R mpo|ZLo] Wk, = olx T, o
e, M% 'L oﬂ‘%’_‘)ﬂ gt HAATo|L ¢, =
fresdoes YEAT AAFT Hugleth

Fig. 70l 4 (K,,s,) o) Moz gAY =d

Bulletin of the KIS, Vol. 2, No. 1, 2002



® P=uS5MPa
0 P=333MPa

S 06 v P=440MPa
x 0 v Ped8TMPs

04

024

0.0 +
0.0 02 04 06 08 10 12

Fig. 7. Failure assessment diagram

7hdEst RhAl H9 sisso] WA gita ke
o} oluf AZFe] 77k GHelA TuA HE H
Aupao] ofsle] visto] AR Ao, K& Y
AR A 4 Atk B ThES 7R Y
olA whpd ol A= W st vkeo]
A S RSl O FhAGME F e 2
E7h B 9= 7IA A 052 St Fig 7004
(K,,S,) A&ol 7k2F ofF 77k delA
RMI e B2 g2 A4%a] sirst of
W BEdh Agugon dsted WA U4 5 9l
o wetA o] del s EgHe Tatl AsiA
TEEFzAC] obd 28y HMS o]8F I
271 A4

iAoz sl A9 BFe) 9% nlm
(%) = FAQRE 7] shebAl vk o]
R4l vh ol WAyste] T2 BAHL of
PINTIE 1 EAe B, A8 AR 5 o
¢ 7Pzl wet e

AH oz sojze] R $H5}|
spolZo] mYAAE st ok
Aol wel 9% i Re) @
spo] st Fol &l 47D E4E TP
£ R0l WAt FRAoR §9

9.

bR FA 4ol 9w solxd
A% AL 9Aste] AHR 4 Fo sk 4
(DA 7 £ T2l vk E3%el Polle A e
& Belstel 9 4 vk

trelobM7IE x|, M2 %, 20024

Fig. 8. Configuration of F-type wear in a pipe

-

@  Expacimant (( = S0.8mm §

Tl
b Waar Depth (“’% } ®
Fig. 9. Burst pressure of F-type with wear length,
L= 508 mm
P, = Ko n(1+7 <) (25)
i

ol& 4% Svensson 2Jojg} H27] & Flak

Fig. 8o =41 v} 2o Ffa §)) &4
o] EAlske sholZo] tste] faasuel ol
o 2ol HALYHR 4 5)NA LoiW g
4 2 AgA FaR FEYHEE EAE 1
#ol] Fig. 9o|t}. o|wj AgH o] L& 50.8 mm
oltt. &4 AFe HeA dofR FAdYd A
7 vl A9 Aot 2 dAFa Qs By
FI AUk

Aol mel® wolme] AgE U7E=2006
mm, 9]73=22.60 mm, FA=127 mm, Zol= 100.0
mmolth AE B2 A (A 4036, C
=3190MPa®) 1, 4,=340.5MPa, ¢,~735.5MPac]t}. 1
23 A (HollA Gojx)= FFo] ARRE 4,HT}h
AAE B4 0=0, Z 7HESEH

Fig. 99] #&84 siAelx ALed Bd =0
ge3 2.

() & golze] P 584 4, 7} Q3=
(0.) ° ZE3}A FHdo] Hrh

(2) "E‘}E} E}O]E-O’] rgﬂ' '?_217:%‘:"—31 ] 7]‘ (Ua)ref 0“
Egstd gtge] gk

o714 Hd 4F8HL niRd o8] FAs}t 7+
&8 Q99 AN T oz T3 A%g
o] Bglolth. o) FF AFEHL 74w T4
oA zk Aol §HE ol8sld FAZE uwel

39



N
>
rr
2l
%a
%
1z

FAZ ke g2 3k
A 214N (0) T THH Zo] T3
. 4 4 (7)9] Svensson*] 0 ZHE] HHAY
TR £4o] HA] e g sho] Lo
fF32 A ZET7Y< ANSYSE o] &3}
?*o Al UIte® Pps 71 § 'aA
]“H A stzelA e 54 wato
A %J_—T-% T3 OlE (09,2 FHETh
A7} spo|xe] AHel njste ofF FHL HFeE
o A2 2REH (0) 4 & AT 5 Utk

Y
M
&)
ot

olo
""’E 4
0k

£
i

[

Ol
Rl
£

>
o
O%D

)

b
it

ﬂil

L - e A = A
A
o
o2 fllo
e
Q

5 1 01

SN — [
&4 stolze) T2 RS Buaby) ekl
23 4 el diskel EsiTh orldE

Wt YUY B BETE) EAE 3
o shadgrels), 9 gael EAske 399 o
Y o whme) % A} Edele A9
A4 5ol Fslo} ok

2 X Ho H e

40

bad d =
5=

1) EPRI NP-6865-1. Vol. 1, “Steam Generator Tube
Integrity Volume 1; Burst Test Results and Validat
-ion of Rupture Criteria (Framatome Data )”, 1991

2) ES. Folias, “A finite line crack in a pressured
cylindrical shell”, Int. J. Fracture, Vol. 1, pp.
104-113, 1965.

3) EPRI NP-6626SD, “Belgian approach to steam
generator tube plugging for primary water stress
corrosion cracking”, 1990.

4) EPRI NP-6865-L, “Steam generator tube integrity,
Volume 1 : Bust test results and validation of
rupture criteria”, 1991.

5) EPRI NP-6865-L, “Steam generator tube integrity,
Volume 2 : Leak-Before-Break analysis for primary
water stress corrosion cracking near the tubesheet”,
1991.

6) EPRI TR-107618 Volume 2, “Circumferential Flaws
Burst Data-Evaluation of Foil Reinforcement
Effect”, 1997.

7) T.L. Anderson, Fracture Mechanics, 2nd ed., CRC,
1995.

Bulletin of the KIS, Vol. 2, No. 1, 2002



